
 

Qty. Part # Description 
1 1623-1 Winch Mount Plate 
4 HDW2100 3/8” x 1" Hex Bolts 
4 HDW7060 3/8“Flange Nuts 

NOTE: Roller fairlead not included with this kit! 

     Winch Mount Installation Instructions 
    JOHN DEERE  

      PART# 4505-0697 
 
  INSTRUCTIONS: 
  

1. Remove front metal brush guard (Sport models only). 
 

2. Remove the front four bolts holding the plastic bumper cover in place. 
 

3. Pull the plastic bumper cover out away from the machine and slide the winch mount into place from the front of the machine.  Do 
not bolt into place yet. Slide your winch into place on the winch mount from the side of the machine. See illustration on back page. 

NOTE: Some winches will not allow the winch mount bolts to be installed once the winch is bolted to the plate. You may 
want to position the four 3/8” x 1“bolts  into the back of the winch mount before bolting the winch to the mount. 

 

4. At this point the winch needs to be bolted to the winch mount. To do so, rotate the winch and mount upwards in order to access the 
bottom of the mount. Bolt the winch to the mount using the hardware that came with your winch. See illustration on back page. 

 

5. Now that the winch is bolted to the mount and the 3/8” x 1“bolts are in position, put the assembly properly back into place on the 
machine. The four 3/8” x 1“bolts will line up with holes in the frame plate. Once aligned, secure from the backside with four 3/8” 
flange nuts. 

 

6. Bolt your roller fairlead or aluminum hawse to the roller fairlead plate using the hardware supplied with your winch.                                
   NOTE: The fairlead plate will accept both standard and wide roller fairleads, you will only use the set of holes that line 
                               up with your fairlead. 
 

7. Reinstall the front plastic bumper cover and brush guard (where equipped). 
 

 
 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 
INST1623PF-1 

 
 



Winch Mount 
Installation Instructions 

John Deere Gator RSX 850i 
                          Part Number: 405-0697 
                 PAGE 2 
 
                                                                                                                                  
 
 

Slide the winch mount into place from the front. Position the winch on the mount from the side. 
 
 
 

Put the 3/8” x 1” bolts into the back of the plate. Next, rotate 
the winch and plate up so you can bolt the winch to the 
winch plate. 

Secure the winch/mount assembly to the frame on the 
backside using the 3/8” flange nut. 

 
 
 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 
INST1623PF-2 

 



Winch Mount Installation Instructions 
John Deere Gator XUV 550 

   Part Number: 4505-0697 
 

                                                               PAGE 3 
 

Slide the winch mount into place from the front. Position the winch on the mount from the side. 
 

Install your roller fairlead and attach the hook. 
 
 
 
 
 
 
 
 
 

FOR QUESTIONS OR COMMENTS PLEASE CALL: 320-964-1616 (7:00 to 4:30 CST Monday through Thursday). 

 

INST1623PF-3 


	Winch Mount Installation Instructions
	Part Number: 4505-0697

